
983000-904
1-11-06 (REV:01)

30cc String Trimmer with Expand-It™ Edger Attachment
Model No. RY30130

Replacement Parts List

Taille-bordures à ligne de 30 cc et Expand-it™ accessoire coupe-bordures
No. de Modèle RY30130

Liste des pièces de rechange

Recortadoras de hilo 30 cc y accesorio Expand-it™ para recortar borde
Modelo No. RY30130

Lista de piezas de repuesto

TECHTRONIC INDUSTRIES NORTH AMERICA, INC.
1428 Pearman Dairy Road, Anderson, SC 29625

Phone 1-800-860-4050
www.ryobitools.com

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



2

1

4

3

5

6

7

8

9
10

11
12

13

14

12

15

16

17

19

11 12

12

STOP

1
2

3

20 21

22

23

24

18

FIGURE A

2

 
RY30120

RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT
MODEL NUMBER – RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



 

FIGURE A PARTS LIST

 KEY    PART    
 NO. NUMBER DESCRIPTION QTY.

  14 518012002  Trigger. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

 15 678021001  Torsion Spring. . . . . . . . . . . . . . . . . . . . . . 1

 16 678252001  Compression Spring. . . . . . . . . . . . . . . . . 1

 17 308439001  Throttle and Lead Assembly   . . . . . . . . . . 1

 18 308472001  Front Handle Assembly . . . . . . . . . . . . . . 

 19 518019001  Hanger Cap  . . . . . . . . . . . . . . . . . . . . . . . 1

 20 660616001  Screw (10-24 x 7/8 in.) . . . . . . . . . . . . . . . 1

 21 940330006  Choke Label . . . . . . . . . . . . . . . . . . . . . . . 1

 22 660881001 * Bolt (M5 x 30 mm Hex Hd.)  . . . . . . . . . . . 2

 23 678256001 * Wing Nut (M5). . . . . . . . . . . . . . . . . . . . . . 2

 24 638008001  Handle Bar Clamp  . . . . . . . . . . . . . . . . . . 1

  983000903  Operator’s Manual

  983000904  Replacement Parts List

 KEY PART
 NO. NUMBER DESCRIPTION QTY.

* Purchase locally from retailer where unit was purchased.

 1 870170001  Spark Plug (*Champion RCJ4) . . . . . . . . . 1

 2 940967004  Starting Label . . . . . . . . . . . . . . . . . . . . . . 1

 3 518096001  Air Box Cover . . . . . . . . . . . . . . . . . . . . . . 1

 4 900952001  Air Filter Element  . . . . . . . . . . . . . . . . . . . 1

 5 760363002  Switch (Momentary Contact)  . . . . . . . . . . 1

 6 940627021  Model Label  . . . . . . . . . . . . . . . . . . . . . . . 1

 7 300758006  Fuel Cap Assembly. . . . . . . . . . . . . . . . . . 1

 8 940299600  Logo Plate  . . . . . . . . . . . . . . . . . . . . . . . . 1

 9 940230132  Warning Decal  . . . . . . . . . . . . . . . . . . . . . 1

 10 000998237  Upper Boom Assembly  
    (Includes Key No. 9) . . . . . . . . . . . . . . . . . 1

 11 000998236  Control Handle Assembly. . . . . . . . . . . . . 1

 12 660618002 * Screw (10-14 x 1 in.). . . . . . . . . . . . . . . . . 9

 13 518011002  Trigger Lock  . . . . . . . . . . . . . . . . . . . . . . . 1

3

RY30120
RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT

MODEL NUMBER – RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



 

* Purchase locally from retailer where unit was purchased. 4

 KEY SERVICE 
 NO. NUMBER  DESCRIPTION QTY.
 1 940627024 Expand-it Label ..................................................................................................................................................................1
 2 940230132 Warning Decal  ...................................................................................................................................................................1
 3 000998239 Curved Shaft Assembly .....................................................................................................................................................1
 4 308052001 Grass Deflector ..................................................................................................................................................................1
 5 120650001 Fastener Kit  .......................................................................................................................................................................1
 6 308042002 Spool Retainer (Black) ........................................................................................................................................................1
 7 000998230 Complete String Head (.080 in.) .........................................................................................................................................1
 8 308044002 Spool and String (.080 in.) w/Spring ..................................................................................................................................1
 9 308043001 Housing and Eyelet  ...........................................................................................................................................................1
 10 678022001 Compression Spring ..........................................................................................................................................................1

RY30120
RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT

MODEL NUMBER – RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



 

5

RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT
MODEL NUMBER – RY30130

1
2

3

4

5

7
8
9

10
11
12

13

14
15

6

37

16

17

1838

19

24

20

21
22

23

3335
34

36

25

(25)

26

29

30
31

32
28

27

UT15518E

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



  
UT15518E

KEY    PART    
NO. NUMBER DESCRIPTION QTY.

 22 099078001023  * Washer (5 mm) ............................................. 1

23 099078001024   Curb Guide ................................................... 1

24 099078001025   Wheel Assembly ........................................... 1 
    (Includes Key Nos. 25-27)

25 099078001026 * Washer (10 mm) ........................................... 2

26 099078001027  Wheel ............................................................ 1

27 099078001028 * Push Nut (10 mm) ......................................... 1

28 099078001029  Gear Head & Screw Assembly ..................... 1 
    (Includes Key Nos. 29-32)

29 099078001030 * Screw (M5 X 12 mm Hex Hd.) ...................... 1

30 099078001031 * Lock Washer (5 mm) ..................................... 1

31 099078001032 * Cap Screw (M6 X 30 mm) ............................ 1

32 099078001033  Gear Head Assembly ................................... 1

33 099078001034  Boom Assembly ........................................... 1 
    (Includes Key Nos. 34-35)

34 099078001038  Warning Decal .............................................. 1

35 099078001041  Warning Label (UL) ....................................... 1

36 099078001039  Hanger Cap .................................................. 1

37 099078001040  Holding Pin ................................................... 1

38 099078001016  Support Arm Assembly ................................ 1 
    (Includes Key Nos.16-24)

KEY PART
NO.  NUMBER DESCRIPTION QTY.

 1 099078001001  Blade Assembly (Includes Key Nos. 2-5) ..... 1

 2 099078001002 * Lock Nut (M8) ............................................... 1

 3 099078001003   Cupped Washer ............................................ 1

 4 099078001004   Blade ............................................................ 1

 5 099078001005   Flanged Washer ............................................ 1

 6 099078001006   Blade Guard Assembly ................................. 1 
    (Includes Key Nos. 7-15)

 7 099078001007  * Screw (10-24 X 5/8 in. Hex Hd.) ................... 3

 8 099078001008  * Lock Washer (5 mm) ..................................... 3

 9 099078001009   Flange ........................................................... 1

 10 099078001010   Warning Decal .............................................. 1

 11 099078001011   Expand-it Logo Label ................................... 1

 12 099078001012   Blade Guard ................................................. 1

 13 099078001013   Drag Flap ...................................................... 1

 14 099078001014  * Washer (6 mm) ............................................. 2

15 099078001015  * Hex Nut (M6) ................................................ 2

16 099078001017   Support Plate ............................................... 1

17 099078001018   Wheel Mounting Plate .................................. 1

18 099078001019  * Washer (10 mm) ........................................... 1

19 099078001020   Adjusting Knob With Hex Nut ...................... 1

20 099078001021  * Hex Lock Nut (M8) ........................................ 1

21 099078001022  * Screw (M5 X 16 mm Hex Hd.) ...................... 1

6

RYOBI 30CC STRING TRIMMER WITH EXPAND-IT™ EDGER ATTACHMENT
MODEL NUMBER – RY30130

* Purchase locally from retailer where unit was purchased.

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



7

 

FIGURE A
RY30120

TAILLE-BORDURES À LIGNE DE 30 CC ET EXPAND-IT™ ACCESSOIRE COUPE-BORDURES
NO. DE MODÈLE RY30130

2

1

4

3

5

6

7

8

9
10

11
12

13

14

12

15

16

17

19

11 12

12

STOP

1
2

3

20 21

22

23

24

18

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



8

 

LISTE DES PIÈCES DE LA FIGURE A

NO. DE NO. DE    
  LÉG. SERVICE DESCRIPTION QTÉ.

 14 518012002 Gâchette ........................................................ 1

 15 678021001 Ressort de torsion ......................................... 1

 16 678252001 Manchon ........................................................ 1

 17 308439001 Papillon et fil .................................................. 1 

 18 308472001 Assemblage de poignée ................................ 1

 19 518019001 Capuchon de suspension .............................. 1

 20 660616001 Vis (10-24 x 7/8 in.) ........................................ 1

 21 940330006  Autocollant de volet de depart ...................... 1

 22 660881001 * Boulon six pans (M5 x 30 mm) ...................... 2

 23 678256001 * Écrou papillon (M5) ........................................ 2

 24 638008001  Bride de guidon ............................................. 1

  983000903  Manuel d’utilisation

  983000904  Feuille client

  

NO. DE NO. DE    
  LÉG. SERVICE DESCRIPTION QTÉ.

 1 870170001  Bougie (*Champion RCJ4) ............................. 1

 2 940967004  Autocollant de démarrage ............................. 1

 3 940330006  Couvercle de filtre à air .................................. 1

 4 900952001  Filtre à air ....................................................... 1

 5 760363002  Poignée du lanceur ........................................ 1

 6 940627021  Autocollant de modèle (CS30) ....................... 1

 7 300758006  Bouchon de carburant ................................... 1

 8 940299600  Plaquette de logo .......................................... 1

 9 940230132  Autocollant d’avertissement  ......................... 1

 10 000998237  Arbre, partie supérieure (Incl. no. de lég. 9) .. 1

 11 000998236  Poignée ......................................................... 1

 12 660618002 * Vis (10-14 x 1 po) ........................................... 9

 13 518011002  Verrouillage de gâchette ................................ 1

RY30120

TAILLE-BORDURES À LIGNE DE 30 CC ET EXPAND-IT™ ACCESSOIRE COUPE-BORDURES
NO. DE MODÈLE RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



9* Se procurer localement au magasin de détail où l’outil a été acheté.

 NO. DE NO. DE 
 LÉG. SERVICE DESCRIPTION QTÉ.

 1 940627024 Autocollant Expand-it ...............................................................................................................................................................1
  2 940230132 Autocollant d’avertissement  ....................................................................................................................................................1
  3 000998239 Arbre courbe .............................................................................................................................................................................1
  4 308052001 Déflecteur d’herbe ....................................................................................................................................................................1
  5 120650001 Kit de quincaillerie  ...................................................................................................................................................................1
  6 308042002 Retenue de bobine (noire) ........................................................................................................................................................1
  7 000998230 Tête de coupe complète (0,080 po) .........................................................................................................................................1
  8 308044002 Bobine et ligne (0,080 po) avec ressort ....................................................................................................................................1
  9 308043001 Boîtier et oeillet  ........................................................................................................................................................................1
 10 678022001 Manchon ...................................................................................................................................................................................1

RY30120

TAILLE-BORDURES À LIGNE DE 30 CC ET EXPAND-IT™ ACCESSOIRE COUPE-BORDURES
NO. DE MODÈLE RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



1
2

3

4

5

7
8
9

10
11
12

13

14
15

6

37

16

17

1838

19

24

20

21
22

23

3335
34

36

25

(25)

26

29

30
31

32
28

27

 
UT15518E

10

TAILLE-BORDURES À LIGNE DE 30 CC ET EXPAND-IT™ ACCESSOIRE COUPE-BORDURES
NO. DE MODÈLE RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



  
UT15518E

11

TAILLE-BORDURES À LIGNE DE 30 CC ET EXPAND-IT™ ACCESSOIRE COUPE-BORDURES
NO. DE MODÈLE RY30130

NO. DE NO. DE    
  LÉG. SERVICE DESCRIPTION QTÉ. 

NO. DE NO. DE    
  LÉG. SERVICE DESCRIPTION QTÉ. 

22 099078001023  * Rondelle (5 mm) ........................................... 1

23 099078001024   Guide de bordure ......................................... 1

24 099078001025   Ensemble de roue ........................................ 1 
    (Incl. pièces no. 25-27)

25 099078001026 * Rondelle (10 mm) ......................................... 2

26 099078001027  Roue ............................................................. 1

27 099078001028 * Écrou poussoir (10 mm) ............................... 1

28 099078001029  Ensemble carter d’engrenages et vis ........... 1 
    (Incl. pièces no. 29-32)

29 099078001030 * Vis (M5 X 12 mm, six pans) .......................... 1

30 099078001031 * Rondelle de blocage (5 mm) ........................ 1

31 099078001032 * Vis hex. creux (M6 X 30 mm) ........................ 1

32 099078001033  Ensemble carter d’engrenages .................... 1

33 099078001034  Perche  ......................................................... 1 
    (Incl. pièces no. 34-35)

34 099078001038  Autocollant d’avertissement ......................... 1

35 099078001041  Étiquette d’avertissement ............................. 1

36 099078001039  Capuchon de suspension ............................ 1

37 099078001040  Axe de retenue ............................................. 1

38 099078001016  Bras de support ............................................ 1 
    (Incl. pièces no. 16-24)

 1 099078001001  Ensemble de lame (Incl. pièces no. 2-5) ...... 1

 2 099078001002 * Écrou indesserrable (M8) .............................. 1

 3 099078001003   Rondelle bombée ......................................... 1

 4 099078001004   Lame ............................................................. 1

 5 099078001005   Rondelle à épaulement ................................. 1

 6 099078001006   Garde de lame .............................................. 1 
    (Incl. pièces no. 7-15)

 7 099078001007  * Vis (10-24 x 5/8 po, six pans) ....................... 3

 8 099078001008  * Rondelle de blocage (5 mm) ........................ 3

 9 099078001009   Flasque ......................................................... 1

 10 099078001010   Autocollant d’avertissement ......................... 1

 11 099078001011   Autocollant de logo Expand-it ...................... 1

 12 099078001012   Protège-lame ................................................ 1

 13 099078001013   Bavette de résistance ................................... 1

 14 099078001014  * Rondelle (6 mm) ........................................... 2

15 099078001015  * Perno de llave hexagonal (M6) ..................... 2

16 099078001017   Plaque de support ........................................ 1

17 099078001018   Plaque de montage de roue ......................... 1

18 099078001019  * Rondelle (10 mm) ......................................... 1

19 099078001020   Bouton de réglage avec écrou six pans ....... 1

20 099078001021  * Écrous de blocage six pans (M8) ................. 1

21 099078001022  * Vis (M5 X 16 mm, six pans) .......................... 1

* Se procurer localement au magasin de détail où l’outil a été acheté.

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



FIGURA A

 RECORTADORAS DE HILO 30 CC Y ACCESORIO EXPAND-IT™ PARA RECORTAR BORDE
MODELO NO. RY30130

12

RY30120

2

1

4

3

5

6

7

8

9
10

11
12

13

14

12

15

16

17

19

11 12

12

STOP

1
2

3

20 21

22

23

24

18

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



 

LISTA DE PIEZAS PARA LA FIGURA A

NÚM.  NÚM. 
REF. SERV. DESCRIPCIÓN CANT.

 14 518012002  Gatillo .............................................................. 1

 15 678021001  Resorte de torsión .......................................... 1

 16 678252001  Manga ............................................................. 1

 17 308439001  Conjunto del acelerador y el conductor .......... 1 

 18 308472001  Conjunto del mango ....................................... 1

 19 518019001  Tapa de suspensión ........................................ 1 

 20 660616001  Tornillo (10-24 x 7/8 in.) ................................... 1

 21 940330006  Etiqueta de planca del anegador .................... 1

 22 660881001 * Perno de cabeza hexagona (M5 x 30 mm) ..... 2

 23 678256001 * Tuerca de mariposa (M5) ................................ 2

 24 638008001  Abrazadera de la barra del mango ................. 1

  983000903  Manual del Operador 

  983000904  Hoja del cliente

   

* Adquiéralo en la localidad, con el concesionario donde adquirió la unidad.

NÚM.  NÚM. 
REF. SERV. DESCRIPCIÓN CANT.

 1 870170001  Bujía (*Champion RCJ4) ................................. 1

 2 940967004  Etiqueta de arranque ...................................... 1

 3 940330006  Tapa de la caja de aire..................................... 1

 4 900952001  Filtro de aire .................................................... 1

 5 760363002  Mango del arrancador ..................................... 1

 6 940627021  Etiqueta del modelo ........................................ 1

 7 300758006  Arandela ondulada .......................................... 1

 8 940299600  Placa del logotipo ........................................... 1

 9 940230132  Calcomanía de advertencia ............................ 1

 10 000998237  Conjunto del brazo, superior  
    (incl. núm. ref. 9) .............................................. 1

 11 000998236  Conjunto del mango ....................................... 1

 12 660618002 * Tornillo (10-14 x 1 pulq.) ................................. 9

 13 518011002  Seguro del gatillo ............................................ 1

13

RY30120
RECORTADORAS DE HILO 30 CC Y ACCESORIO EXPAND-IT™ PARA RECORTAR BORDE

MODELO NO. RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



14

 

* Adquiéralo en la localidad, con el concesionario donde adquirió la unidad.

 NÚM. NÚM. 
 REF. SERVICIO DESCRIPCIÓN CANT.

 1 940627024 Etiqueta Expand-it ..............................................................................................................................................................1
  2 940230132 Calcomanía de advertencia  ...............................................................................................................................................1
  3 000998239 Conjunto del eje curvo .......................................................................................................................................................1
  4 308052001 Deflector de pasto ..............................................................................................................................................................1
  5 120650001 Juego de piezas de unión  .................................................................................................................................................1
  6 308042002 Retén del carrete (negro) ....................................................................................................................................................1
  7 000998230 Cabezal del hilo completo (0,080 pulg.) .............................................................................................................................1
  8 308044002 Carrete e hilo (0,080 pulg.) c/resorte ..................................................................................................................................1
  9 308430001 Alojamiento y ojillo  ............................................................................................................................................................1
 10 678022001 Manga ................................................................................................................................................................................1

RY30120
RECORTADORAS DE HILO 30 CC Y ACCESORIO EXPAND-IT™ PARA RECORTAR BORDE

MODELO NO. RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



1
2

3

4

5

7
8
9

10
11
12

13

14
15

6

37

16

17

1838

19

24

20

21
22

23

3335
34

36

25

(25)

26

29

30
31

32
28

27

 
UT15518E

15

RECORTADORAS DE HILO 30 CC Y ACCESORIO EXPAND-IT™ PARA RECORTAR BORDE
MODELO NO. RY30130

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



  
UT15518E

NÚM.  NÚM. 
REF. SERV. DESCRIPCIÓN CANT.

 

NÚM.  NÚM. 
REF. SERV. DESCRIPCIÓN CANT.

16

RECORTADORAS DE HILO 30 CC Y ACCESORIO EXPAND-IT™ PARA RECORTAR BORDE
MODELO NO. RY30130

22 099078001023  * Arandela (5 mm) ........................................... 1

23 099078001024   Guía para bordillos ....................................... 1

24 099078001025   Conjunto de las rueda .................................. 1 
    (incl. pzas. núms. ref. 25-27)

25 099078001026 * Arandela (10 mm) ......................................... 2

26 099078001027  Rueda ........................................................... 1

27 099078001028 * Tuerca de empuje (10 mm) ........................... 1

28 099078001029  Conjunto de cabezal de engranajes  
    y tornillo ........................................................ 1 
    (incl. pzas. núms. ref. 29-32)

29 099078001030 * Tornillo (M5 X 12 mm, cab. hex.) .................. 1

30 099078001031 * Arandela de segurida (5 mm) ....................... 1

31 099078001032 * Tornillo de casquete (M6 X 30 mm) .............. 1

32 099078001033  Conjunto de cabezal de engranajes ............. 1

33 099078001034  Conjunto del brazo ....................................... 1 
    (incl. pzas. núms. ref. 34-35)

34 099078001038  Calcomanía de advertencia .......................... 1

35 099078001041  Etiqueta de advertencia ............................... 1

36 099078001039  Tapa de suspensión ..................................... 1

37 099078001040  Pasador de retención ................................... 1

38 099078001016  Conjunto del brazo de soporte ..................... 1 
    (incl. pzas. núms. ref. 16-24)

 1 099078001001  Conjunto de las hoja  (incl. pzas. núms.  
    ref. 2-5) ......................................................... 1

 2 099078001002 * Tuerca (M8) ................................................... 1

 3 099078001003   Arandela cóncava ......................................... 1

 4 099078001004   Hoja .............................................................. 1

 5 099078001005   Arandela de brida ......................................... 1

 6 099078001006   Conjunto protector de la hoja de corte ........ 1 
    (incl. pzas. núms. ref. 7-15)

 7 099078001007  * Tornillo (10-24 X 5/8 pulg., cab. hex.) ........... 3

 8 099078001008  * Arandela de segurida (5 mm) ....................... 3

 9 099078001009   Brida ............................................................. 1

 10 099078001010   Calcomanía de advertencia .......................... 1

 11 099078001011   Etiqueta del logotipo Expand-it .................... 1

 12 099078001012   Protector de la hoja ...................................... 1

 13 099078001013   Oreja de arrastre ........................................... 1

 14 099078001014  * Arandela (6 mm) ........................................... 2

15 099078001015  * Tuerca hex. (M6) ........................................... 2

16 099078001017   Placa de soporte .......................................... 1

17 099078001018   Placa de montaje de la rueda ....................... 1

18 099078001019  * Arandela (10 mm) ......................................... 1

19 099078001020   Perilla de ajuste con tuerca hexagonal ........ 1

20 099078001021  * Tuerca hexagonal de seguridad (M8) ........... 1

21 099078001022  * Tornillo (M5 X 16 mm, cab. hex.) .................. 1

* Adquiéralo en la localidad, con el concesionario donde adquirió la unidad.

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


